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5.6 Appendix F: FREQUENCY STABILITY
5.6.1 Test Result
Voltage
Temperat L L .
Frequenc Voltage Deviation Deviation Limit .
re
TestMode Antenna yIMHZ] [Vdc] (l{C) (Hz) (ppm) (ppm) Verdict
NV NT -44000.00 -8.494208 20 PASS
11A Ant1 5180 LV NT -45000.00 -8.687259 20 PASS
HV NT -45000.00 -8.687259 20 PASS
Temperature
Temperat L L o
Frequenc Voltage Deviation Deviation Limit )
ure
TestMode Antenna YIMHZ] [Vdc] ©) (Hz) (ppm) (ppm) Verdict
NV -30 -46000.00 -8.880309 20 PASS
NV -20 -46000.00 -8.880309 20 PASS
NV -10 -46000.00 -8.880309 20 PASS
NV 0 -47000.00 -9.073359 20 PASS
11A Ant1 5180 NV 10 -47000.00 -9.073359 20 PASS
NV 20 -47000.00 -9.073359 20 PASS
NV 30 -47000.00 -9.073359 20 PASS
NV 40 -47000.00 -9.073359 20 PASS
NV 50 -46000.00 -8.880309 20 PASS
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Important

(1) The test report is valid with the official seal of the laboratory and the

signatures of Test engineer, Author and Reviewer simultaneously.
(2) The test report is invalid if altered.

(3) Any photocopies or part photocopies in the test report are forbidden

without the written permission from the laboratory.

(4) Objections to the test report must be submitted to the laboratory within 15
days.

(5) Generally, commission test is responsible for the tested samples only.

Address of the laboratory:

CVC Testing Technology Co., Ltd.

Address: No.3, TiantaiyiRoad,KaitaiAvenue, ScienceCity, Guangzhou,China
Post Code: 510663 Tel: 020-32293888

FAX: 020-32293889 E-mail: office@cvc.org.cn

LTC-R-7106-EMC-FCC Part 15.407-A0



